

## REPORT

Technical Report: (5107)276-0138 REVISION2

Page 1 of 3 **November 15, 2007** 





## **TEST REPORT**

SCREAMING EAGLE ENT., LLC P.O. BOX 1921 CHERRY HILL, NEW JERSEY, 08034-0126

**ATTN:** RAY MICHAELS

LAB LOCATION: BUFFALO

**LAB NUMBER:** (5107)276-0138**R2** 

**DEPARTMENT:** HARDLINES

**DATE IN:** OCTOBER 3, 2007

MOD. LOG IN: NA

DATE OUT: OCTOBER 18, 2007
REVISED DATE: NOVEMBER 15, 2007

WORKING DAYS: 9

PAGE: PAGE 2 OF 3

	OVERALL RATING	
PASS FAIL DATA	- - -	Х

	CLAIM VERIFICATION									
DEVELOPMENT	PR	ODUCTION	X	CUSTOMER COMPLA	AINT		ОТН	HER		
Sample Description:	Spray F	Polish								
Vendor:	Scream	ning Eagle E	nt. LL(							
Manufacturer:	Screaming Eagle Ent. LLC									
Buyer:	Not Listed			P.O.	No.:	Not Listed				
Country of Origin:	USA			S	tyle:	Ace It Spray Polish				
Color:	Pinkish			SKU Num	ber:	101				
Re-test:	Yes:	No:	Х	Charge Ven	dor:	Yes:	Χ	No:		
Previous Report No.:										

**TESTING FOR** 



## **EXECUTIVE SUMMARY:**

The submitted sample(s) were evaluated for Claim Verification.

The sample received a **PASS** rating for the following claim(s):

Removal of Light Bugs, Dust, Water Spots and Road Film – Various surfaces of the exterior of a car were sprayed with the sample and wiped with a clean micro fiber cloth. The sample effectively removed small bugs, dust, water spots and road film from a clear coat finish, chrome, glass, mirrors and dash boards.

<u>No Residue or Build Up</u> – Various surfaces of the exterior of a car were sprayed with the sample and wiped with a clean micro fiber cloth. Neither a residue nor a build-up of the sprayed sample was detected on the clear coat finish, chrome, glass, mirrors or dash board.

<u>Safe to Use on Clear Coat Finishes, Chrome, Glass, Mirrors, Dash Boards, Leather</u> – No adverse effects were observed on clear coat finishes, chrome, glass, mirrors and dash boards.

Revision 2 – Change streaking results to a PASS after further evaluation.

Bureau Veritas Consumer Products Services, Inc.

William R. Hartke, Sr.

Associate Product Test Engineer,

William R. Duto &

Hardlines Department

bill.hartke@us.bureauveritas.com

/rg